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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 1. Summary of Test Results
Manufacturer: Allen Tdecom
Modd No.: Britecd| UHF
Serid No.: Remote: 014203287
Loca: 014203292
Gened: All measurements aretraceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demongtrating compliance
with FCC Part 90, Subpart I.

& New Submission & Production Unit

D Class |l Permissve Change D Pre-Production Unit

THIS TEST REPORT RELATESONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONSTO, OR EXCLUSIONSFROM THE TEST
SPECIFICATIONS HAVE BEEN MADE. NONE

Nemko Dallas Inc. authorizes the above named company to reproduce this report provided it isreproduced in its
entirety and for use by the company’s employees only.

Any use which athird party makes of thisreport, or any reliance on or decisions to be made based onit, are the
responsibility of such third parties. Nemko Dallas Inc. accepts no responsibility for damages, if any, suffered by any
third party as aresult of decisions made or actions based on thisreport. Thisreport applies only to the items tested.
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Summary Of Test Data

NAME OF TEST PARA. NO. RESULT
RF Power Output 90.205 Complies

, TIA EIA-
Audio Frequency Response 603326 NA
Audio Low-Pass Filter TIA EIA- NA
Response 603.3.2.6

S TIA EIA-

Modulaion Limiting 603.3.2.6 NA
Occupied Bandwidth 90.210 Complies
Spurious Emissons a ,
AntemaTeminds 90.210 Complies
H el_d Strmgth of Spurious 90.210 Complies
Emissons
Frequency Stability 90.213 Complies
Transient Frequency 90.214 NA
Behavior

Footnotes:
This equipment does not provide a means to modulate the input Sgndl.
The device does not have an audio low passfilter

This equipment does not provide audio modulation capability and therefore does not limit moduletion.
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Nemko

FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT:  UHF Britecell TEST REPORT NO.: 3L0250RUSL
Section 2. General Equipment Specification

Transmitter

Remote
Unit
Local unit

Supply Voltage Input:

Frequency Range:
Tunable Bands:
Necessary Bandwidth:

Type(s) of Modulation:

Data Rate(s)

Inter nal/Exter nal Data Sour ce:
Emission Designator:

Output Impedance:

RF Power Output (rated):
Duty Cycle:

Channel Spacing(s):

Operator Selection of
Operating Frequency:

Power Output Adjustment
Capability:

-72t0-36 Vdc

120 Vac to rack (12 Vdc proprietary backplane)
406.0055 MHz to 511.992 MHz

Full band coverage
16 kHz (2x 3kHz + 2 x 5 kHz)

F3E F1D F2D D7W Other
(FM) (QAM)

X o oo o 0

NA

NA

16KOF3E

50 ohms

20 dBm (100 mw)
None

6.25 kHz

None

None
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1

System Description

BRITECELL™ UHF isaplug and play fibre optic distributed antenna kit.

System Diagram

FROM
BTS

TO
BTS

0
TFL UNIT

el B
0

twin-single mode optical cable

TFA UNIT

DL ANTENNA

UL ANTENNA
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Nemko

FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT:  UHF Britecell TEST REPORT NO.: 3L0250RUSL
Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: David Light

PARA. NO.: 2.985

DATE: 7/19/03

M easur ement Results;

M easurement Data:

Complies.

Frequency M easur ed Power Rated Power M easur ed/Rated
(MH2) (dBm) (dBm) (dB)
460 20 20 0

Note: The device was tested at voltage extremes with no effect on output power.

Measurement Uncertainty:  +/- 1.7dB
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989

TESTED BY: David Light DATE: 7/19/03

M easurement Results: Complies.

M easur ement Data: See attached data

M easurement Uncertainty:  +/- 1x107 ppm

Necessary Bandwidth = (2 x deviation) + (2 x highest modulating freg.)
=2x3kHz+2x5kHz=6kHz+ 10 kHz = 16 kHz
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Nemko

Dall

EQU

as

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

IPMENT: UHF Britecell

TEST REPORT NO.: 3L0250RUSI1

Test Data— Occupied Bandwidth

N) Nemko

Nemko Dallas, Inc.

Dallas Headquarters:

802 N. Kealy

Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Test Plot: OCCUPIED BANDWIDTH
Page 6 of 7
Job No.: 3L0250 Date: 7/19/2003
Specification: PT 90 Temperature(°C): 22
ITested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF
Configuration: ~ TX FULL POWER
% MaEr<ar T LT1J RAOW JU0 HZ KF ATt JC | N =]
@Ref Lvl 10.37 dBm VBW 3ac Hz
20 dBm 450 .99744488 MH=z= SUT 2.0 g Umnit dBm
3o
21 dB(Offast ®1 [IT1] 10.37 dBm|mg
4939 .88744488 MHz
20 AT [T TT1] —O- 15 dg
1 n S.41D082(164 kHz
10 T\
o
-20
-an (\ '\
-40
- A / \/t \4 ,n\
gl W AH A
Center 46D MHz 5 kHz- Span 50 kHz
ate: 19.JUL.2003 DB:51:02
Notes: REQUTPUT - FUI 1 POWER
jation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Test Data— Occupied Bandwidth

Dallas Headquarters:

802 N. Kealy
N e m ° Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: OCCUPIED BANDWIDTH
Page7 of 7
lJob No.: 3L.0250 Date: 7/19/2003
Specification: PT 90 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF
Configuration: ~ TX FULL POWER
e Marker 1 [T 1] REN JO00 A= RF Attt IJ0 dg
@ReF Lvl 2.08 dBm VBW 300 H=z=
10 dBm 459 ,3897444B3 nNHz SWT 2.8 s N1t dBm
i0
1 dB pff=at . vq[CTe 2[-08 QBm|ms
“ 489 . 99744489 MH=z
o ZT(TTTI D[22 0B
\ ‘\ 5.41DB2|164 kHz
-10
-20 /\
<30 ”
—an
—=n A
- 1‘ ‘l / U U \ \\
-70 n \ V
|
| J J
-B0 s 7 ('\, V
-390
Center 460 MHz 8 kHz/ Span 50 kHz
bata: 13.JUL.2DD3 U089:i53:4%9
Notes: REINPUT
25 kHzlnoutw/ 3kHz Deviation
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminds PARA. NO.: 2.991

TESTED BY: David Light DATE: 7/19/03

M easurement Results: Complies.

M easur ement Data: See attached data

M easurement Uncertainty:  +/- 1.7 dB
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Test Data— Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N em ko. Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals
Page 1 of 7 Complete
Job No.: 3L0250 Date: ___7/19/2003 Preliminary:
Specification: PT 90 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF
Configuration: ~ TX FULL POWER
Sample Number: 1
L ocation: Lab1l RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance: NA m
[Test Equipment Used
|Antenna: Directional Coupler:
Pre-Amp: Cable#1: 1626
Filter: Cable #2:
Receiver: 1036 Cable #3:
|Attenuator #1 1064 Cable #4:
|Attenuator #2: Mixer:
|Additional equipment used:
M easurement Uncertainty: +/-17dB
Merkar 1 [T11 RBKW 200 H= RF Att 40 4B
RefT Lvl 16.60 dBm VBW 300 Hz
21 dBm 406 .008B50D000 MH=z ={"hy 2.5 o UnLt dBm
D | p—— _
21 dB[OFF 3 v
=e LIWIT cCHEK : PdsceED @ |ET? 1550 &Bm) gy
406 . 0D0SS0O0D0 MHz
20| +
1D -
D|
-1D
—2DH=CBNBERS
=30
-40 O
-B0 |
-E0
-69
Center 406 MHz 6.25 kHz, S5pan 62.5 kHz
ate: 19.JUL.20D3 09:D9:35
Notes: LOWER BAND EDGE - L OWEST PERMISSIBLE FREQUENCY.
20 dBm OUTPUT (100 mW)
2.5kHz Input w/ 3kHz Deviation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Test Data— Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

Tel: (972) 436-9600

Fax: (972) 436-2667

Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals
Page 2 of 7
lJob No.: 3L0250 Date: 7/19/2003
Specification:  PT 90 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF
Configuration: ~ TX FULL POWER
Z marRkar I LCTI7] RBN 300 HZ RF ACL 20 OB
@Ref Lvl 16.51 dBm VBU 3dd Hz
31 dBm B11.99200000 MH=z=z EBEUWT 3.6 = Umilt dBm
351 pr— — —
21 dB|[Offeat v
LIWIT CHERK : Pessep t [FT1? LBl 51 oBm] g
S1|1 .95200p00 MHz
20 UBANDEDS
I
10 A F
R
-10 l
-20
-=20
-40
-B0O m n
-B0
-B8
Comtar 512 MH=z 65.25 kHz.- Spam b2.5 kH=
D t e : 19 _.JUL .2003 O0g9:21:25

Notes: UPPER BAND EDGE - HIGHEST PERMISSIBLE FREQUENCY.
20 dBm OQUTPUT (100 mW)
2.5 kHz Input w/ 3kHz Deviation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell

TEST REPORT NO.: 3L0250RUSI1

Test Data— Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

N em ko Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667

Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals
Page 3 of 7
lJob No.: 3L0250 Date: 7/19/2003
Specification: PT 90 Temperature(°C): 22
ITested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF

Configuration: ~ TX FULL POWER

Markar 1 [T11 RBW EDD0 Hz RF Att 4AD dB
RefT LvlL -20.19 dBm VBW 500 Hz
21 dBm E12.214620828 MH=z SWT AD = Lntt dBm
31
21 dg[UTTset v —
LihiT cHEfk : Péssep ! [[T1] 20)- 19 dBMf
B1f2.214820826 MHZz|
o0 LIBANDEDE
10
]
-10
1
=20
=30
—40 r
JI}J vlw | MI |
-B0
-BB
Center 512 MHz 200 kHz/ Span 2 MHz
Data: 19,JUL.2003 D9:32:52
Notes:  |INTFRMOD CHARACTFRISTICS:- QUTPUT @17 dRm FACH
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Nemko
Dallas

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell

TEST REPORT NO.: 3L0250RUSI1

Test Data— Spurious Emissions at Antenna Terminals

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Test Plot: Spurious Emissions at Antenna Terminals
Page 4 of 7

lJob No.: 3L0250 Date: 7/19/2003

Specification: PT 90 Temperature(°C): 22

ITested By: David Light Relative Humidity(%) 50

EU.T. BRITECELL UHF

Configuration: ~ TX FULL POWER

406 .B29DEA 12 MH=z

74 MErkar T LT 1] RER BO0 H=Z RF&att 20 ag
“@REF Lvl -20.23 dbBm VBW 500 Hz
31 dBm 405.52905812 MHz SWT 40 s Unit dBm
2 e ——
21 dB[Off=at 4 _
LIPIT CHEEK i PRASSED el D). 29 dRm

20

i0

-10

- 20 H=0BNBEER

n

-30

-40

-50

L

AL N A

WOV TETIRTTI AT A A 7 YT

L
TR LTAV Py R

-B3

Center 4D6 MHz 200 kHz~, Epan 2 MHz
bata: 185.JUL.2D0D03 g9S:3B8:58
Notes: INTERMOD CHARACTFERISTICS- QUTPUT @ 17 dRm FACH
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Nemko FCC PART 90, SUBPART |
Dallas

PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Test Data— Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

N em ko Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667

Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 5 of 7
Job No.: 3L.0250 Date: 7/19/2003
Specification: PT 90 Temperature(°C): 22
ITested By: David Light Relative Humidity(%) 50
EU.T. BRITECELL UHF.
Configuration: ~ TX FULL POWER
/ﬁ MErkar 1 | L] RBW 1 TFIH=Z RF ATt JU0 ad
@REF Lvl 20.11 dBm VBW 1 MH=z=z
30 dBm 460 . DODOODUACD MHz SWT 13.5 ms Unit dBm
an
21 dB(Off=at MU IRER! 20 11 aRm| s
1 450 .ddcbbpoad MH=z
20 -
10
o
~10
-20F—B% AB—eiBm
-3 M‘WV"'I““W‘ Y WWW.T SV PR /YNSRI DT
-40
-50
-B0O
-70
Start 3D MH=z 522 MHz/, Stop 5.25 GHz
bata: 185.JUL.2D0D03 09S:44:41
Notes: MARKFRINDICATESCARRIFR
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 6. Field Strength of Spurious Emissions

NAME OF TEST: FHed Strength of Spurious Emissons PARA. NO.: 2.993

TESTED BY: David Light DATE: 7/21/03

M easurement Results: Complies.

M easur ement Data: See attached data
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Nemko

Dallas

EQUIPMENT:

UHF Britecell

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

TEST REPORT NO.: 3L0250RUSI1

Test Data - Radiated Emissions

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy

Lewisville, TX

75057

Tel: (972) 436-9600
Fax: (972) 436-2667

ERP Substitution M ethod

Page 1 of 1 Complete X
Job No.: 3L0250 Date: 7/21/03 Preliminary
Specification: PT 90 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 45
EU.T. BRITECELL UHF
Configuration:  TX FULL POWER @ 460 MHz
Sample No: 1
Location: AC3 RBW: 1MHz Measurement
Detector Type: Peak VBW: 1 MHz Distance: 3m
Test Equipment Used
Antenna: 1304 Directional Coupler:
Pre-Amp: Cable#1: 1484
Filter: Cable#2: 1485
Receiver: 1464 Cable#3:
Attenuator #1 Cable #4:
Attenuator #2: Mixer:
Additional equipment used:
Measurement Uncertainty: +/-1.7dB
Frequency Meter Substitution Pre-Amp Substitution ERP Limit Margin Polarity Comments
Reading Level Gain Antenna Gain
(MH2) (dBm) (dBm) (dB) (dBd) (dBm) (dBm) (dB)

920 -77.0 -47.7 0 5.0 -42.7 -20.0 -22.7 \Y Noise floor
1380 -75.5 -44.0 0 4.9 -39.2 -20.0 -19.2 \ Noise floor
4140 -78.0 -32.7 0 8.2 -24.5 -20.0 -4.5 \ Noise floor
4600 -77.8 -33.8 0 8.7 -25.2 -20.0 -5.2 \%4 Noise floor
920 -77.0 -46.0 0 5.0 -41.0 -20.0 -21.0 H Noise floor
1380 -75.5 -44.8 0 4.9 -40.0 -20.0 -20.0 H Noise floor
4140 -78.0 -43.2 0 82 -35.0 -20.0 -15.0 H Noise floor
4600 -77.8 -42.3 0 8.7 -33.7 -20.0 -13.7 H Noise floor

Notes: Searched spectrum to to 10th har monic
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1

Photographs of Test Setup
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 7. Frequency Stability

NAME OF TEST: Freguency Stability PARA. NO.: 2.995

TESTED BY: David Light DATE: 7/15/03

M easurement Results: Complies.

M easurement Data: See attached data

Measurement Uncertainty:  +/- 1x107 ppm
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Nemko
Dallas

EQUIPMENT: UHF Britecell

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE TRANSMITTER

TEST REPORT NO.: 3L0250RUSI1

Test Data— Frequency Stability

Nemko

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Client: Allen Telecom

Frequency Stability

W.O.# 3L0250R

EUT: BRITECELL UHF S/N: None
Date: 7/15/03 Tech: D. LIGHT
Test Equipment used: 1026, 1629, 1053, 1626, 1604
Frequency
Temperature Voltage (Vdc) Frequency Error
(MHz) (Hz)
20°C -40.8 460.000000 0
20°C -48 460.000000 0
20°C -55.2 460.000000 0
10°C -48 460.000000 0
0°C -48 460,000000 0
-10°C -48 460.000000 0
-20 °C -48 460.000000 0
-30 °C -48 460.000000 0
30°C -48 460.000000 0
40°C -48 460.000000 0
50°C -48 460.000000 0
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Nemko

FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
Section 8. Test Equipment List
Nemko Description Manufacturer Serial No. Cal. Cal.
ID Model Number Date Due
1036 Spectrum Analyzer Rohde & Schwarz 830844/006 12/18/01 | 12/18/03
FSEK30
1304 Horn Antenna Electrometrics 6151 07/30/01 | 07/30/03
RGA-60
1016 Pre-Amp Hewlett Packard 2749A00159 07/15/03 | 07/15/04
8449A
1484 Cable Storm N/A 07/15/03 | 07/15/04
PR90-010-072
1485 Cable Storm N/A 07/15/03 | 07/15/04
PR90-010-216
1464 Spectrum Analyzer Hewlett Packard 3551A04428 02/11/03 | 02/11/05
8563E
1626 Cable Megaphase N/A CBU N/A
10311 1GVT4
1064 Attenuator Narda None CcBU N/A
776B-20
1026 Frequency Counter Hewlett Packard 8232A01493 08/13/02 | 08/13/03
5350B
1629 Cable Megaphase N/A CBU N/A
10311 1GVT4
1053 Signal Generator Rohde & Schwarz DE22081 06/10/03 06/09/04
SMIQ 03
1626 Cable Megaphase N/A CBU N/A
10311 1GVT4
1604 Attenuator Narda None N/A N/A
776B-20
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

ANNEXA - TEST METHODOLOGIES
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. No. 90.205(a). The maximum dlowable gation ERPis

dependent upon the stations HAAT and required service areaand will
be authorized in accordance with Table 1 of 90.205(d).

Method Of M easurement:

The pesk power at antenna terminasis measured using an in-line peak power meter. Power output is
measured with the maximum rated input leve.
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

NAME OF TEST: Audio Frequency Response PARA.NO.: 2.987(a)

Test Method: TIA/EIA-603

Minimum Standard: TIA/EIA-603, Para. 3.2.6 from 300 Hz to 3000 Hz. The
transmitter audio frequency response shdl have anomina 6 dB per
octave pre-emphasis characterigtic.

NAME OF TEST: Audio Low-Pass Filter Frequency Response PARA. NO.: 2.987(a)

Test Method: TIA/EIA-603
Minimum Standard: TIA/EIA-603
NAME OF TEST: Modulation Limiting PARA. NO.: 2.987(a)
Test Method: TIA/EIA-603
Minimum Standard: TIA/EIA-603
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989
Minimum Standard: Para. No. 90.210, seetable 1 below for applicable mask.
Tablel
Frequency Band (MHZ2) Mask for equipment with L ow Pass Filter Mask for equipment without L ow Pass Filter
Below 25 AorB AorC
25-50 B C
72-76 B C
150 - 174 B,DorE C,DorE
150 Paging only B C
220 - 222 F F
421 - 512 B,DorE C,DorE
450 paging only B H
806 - 821/ 851 - 866 B G
821 - 824/ 866 - 869 B H
896 - 901/ 935 - 940 I J
902 - 928 K K
929 - 930 B G
Above 940 B C
All other bands B C
Test Method:

RBW: 1% of emission bandwidthin 0- 1 GHz range. 1 MHz at frequencies above 1 GHz.
VBW: ? RBW

The spectrum is search up to 10 times the fundamenta frequency.
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Nemko FCC PART 90, SUBPART |

Dallas PRIVATE LAND MOBILE TRANSMITTER
EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUS1
NAME OF TEST: Field Strength of Spurious PARA.NO.: 2.993
Minimum Standard: Para. No. 90.210, see table 1 for gpplicable mask.

Test Method:

The effective radiated power was measured using the substitution antenna method as described in
EIA/TIA 603B. The device under test is placed on aturntable and areceive antennais placed a a
distance of 3 meters. At each detected emission frequency, the antenna height and test sample azimuth
are adjusted to maximize the emisson amplitude. The device under test is then replaced with a
subgtitution antenna of known gain. A sgnd isfed to the substitution and the leve is adjusted to match
the previoudy measured level. The erpistherf input leve to the subgtitution antenna plus the antenna

gain.

MASK Spurious Limit
AB,CGH,l -13dBm
D,J -20dBm
EFK -250Bm
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Nemko
Dallas

EQUIPMENT:

UHF Britecell

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE TRANSMITTER

TEST REPORT NO.: 3L0250RUSI1

NAME OF TEST: Frequency Stability

PARA. NO.: 2.995

Minimum Standard:

Para. No. 990.213. The transmitter carrier frequency shal remain
within the assgned frequency below in ppm.

Table?2
Frequency Band Fixed And Base M obile Stations
(MH2) Stations > 2 Watts olp pwr <2Wattsalp pwr
Below 25 100 100 200
25-50 20 20 50
72-76 5 - 50
150- 174 5 5 5
220- 222 0.1 15 15
421-512 25 5 5
806 - 821 15 25 25
821- 824 10 15 15
851 - 866 15 25 25
866 - 869 10 15 15
869 - 901 0.1 15 15
902 - 928 25 25 25
929- 930 15 - -
935- 40 0.1 15 15
1427 - 1435 300 300 300
Above 2450 - - -

NAME OF TEST: Transent Frequency Behaviour

PARA.NO.: 2.214

Minimum Standard:

Transient Frequency Behaviour for Equipment Designed to Operate on 25 kHz Channels

Frequency ranges (MHz) All equipment

Maximum Base station and portable radios Mobile Radios
Timeintervals 2 Frequency difference® 150- 174 | 450-500 | 500-512 | 150-174 | 450-500 | 500 - 512
(kHz) (ms) (ms) (ms) (ms) (ms) (ms)
t,! 225 5.0 10.0 20.0 5.0 10.0 5.0
t, ?12 20.0 25.0 50.0 20.0 25.0 20.0
t,’ ? 25 5.0 10.0 10.0 5.0 10.0 5.0
Transient Freguency Behaviour for Equipment Designed to Operateon 12.5kHz & 6.25 kHz Channels
Maximum Frequency ranges (MHz) All equipment
Timeintervals -2 Frequency difference® 150 - 174 450 - 500 500 - 512
(kHz) (ms) (ms) (ms)
t,! ?12.5/ ?6.25 5.0 10.0 20.0
t, ?6.25/ ?3.125 20.0 25.0 50.0
t,! ?125/ ?6.25 5.0 10.0 10.0

Page 29 of 33




Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

ANNEX B - TEST DIAGRAMS

Page 30 of 33



Nemko
Dallas

EQUIPMENT: UHF Britecell

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

TEST REPORT NO.: 3L0250RUSL

Para. No. 2.985 - R.F. Power Output

Power Meter

Transmitter
Under Test

Power
Sensor

50 ohm
Load

Para. No. 2.987(a) - Audio Frequency Response

Audio
Generator

Mic Input
v

Transmitter
Under Test

Receiver

Audio Level
Meter
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EQUIPMENT: UHF Britecell

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

TEST REPORT NO.: 3L0250RUSL

Para. No. 2.987(b) - Modulation Limiting

Audio
Generator

Mic Input
v

Transmitter
Under Test

Receiver

Para. No. 2.989 - Occupied Bandwidth

Modulation
Source

Transmitter
Under Test

y

Attenuator

Audio Level
Meter

Spectrum
Analyzer
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Para. No. 2.991 - Spurious Emissions at Antenna Terminals

Equipment Under Calibrated Spectrum
Test Attenuator Analyzer

Para. No. 2.993 - Field Strength of Spurious Radiation

3 METERS

SEARCH ANTENNA = .

VARIABLE
SEARCH
E.UT. HEIGHT (1 TO 4 m)

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

L=
TO TEST RECEIVER/SPECTRUM
ANALYZER

Para. No. 2.995 - Frequency Stability

-~

Climate Chamber

Frequency
Counter

Equipment Under Test

Variable Power
Supply
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: UHF Britecell TEST REPORT NO.: 3L0250RUSI1

Para. No. 90.214 - Transient Frequency Behaviour

Audio
Gen. RF Gen.
Combiner
TX Directional
Under Atten. Coupler
Test
RF Power
' Trigger , Meter
50 Ohm Storage
Load Scope DOP*
" Tegt
Recelver
*DOP (Demodulated Output)
Voice

This measurement was made using messurement procedure TIA/EIA Land Mobile FM or PM
Communications Equipment Measurement and Performance Standards TIA/EIA-603 February 1993
Teecommunications Industry Association (American Nationad Standard ANSI/TIA/EIA-603-1992
Approved: October 27, 1992) Para. no. 2.2 Methods of Measurement for Transmitters

Para. no. 2.2.19 Transent Frequency Behaviour (page no. 83).

Data
This measurement was made using measurement procedure TIA/EIA Digita C4FM/CQPSK
Transceliver Measurement Methods TSB102.CAAA Para. no. 2.2.17 Transent Frequency Behaviour

(page no. 74).
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